



CNACL

No. 0227



(99) 登认(测)字(U0333)号

TEST REPORT

NO. BETC-NH-2003-9

SPECIMEN: STEEL FIRE GLAZING ASSEMBLY
TEST SPONSOR: SHENZHEN SHEKOU LONGDIAN SAFETY
TECHNOLOGY RESEARCH CO., LTD.
TEST CATEGORY: COMMISSION
REPORT DATE: February 26, 2003

**BUILDING ENGINEERING TESTING CENTER
CHINA ACADEMY OF BUILDING RESEARCH**

